TEMPLECY
WEBSTER

ASSEMBLY INSTRUCTIONS
HAALMLDTN

Read these instructions and follow steps carefully to ensure you assemble
the product correctly and avoid damages. Check that all parts and
hardware have been provided before assembling the product. Place all
contents on a clean, soft-flat surface to avoid scratching the product.

Ak CAUTION:

Only tighten bolts to 80% at first. Once all parts have been assembled, fully tighten all
hardwatre.

To prevent damage to threads, do not use a power tool and do not overtighten bolts.
Use two people to lift and turn the product when assembling.
Do not attempt with only one person and do not roll onto legs.

Keep all hardware and small parts away from children.

AN

2 PERSQM RECCMMENDED

PART LIST X 2

HARDWARE LIST X 2

ITEM | DESCRIPTION QTY ITEM | DESCRIPTION QTY
A1 |RIGHT LEG 1PC 1 SCREW M6X60 [~ 4PCS
A2 |LEFTLEG 1PC 2 BOLT M6X70 [~ mwmuwmm | 4PCS
B SEAT 1PC 3 NUT M6X13 ) 4PCS
C BACK 1 2PCS 4 ALLEN KEY — ] | 2PCS
D BACK 2 1PC
E SEAT CUSHION 1PC
F BACK PILLOW 1PC

tighten with allen key (4) as below:

STEP 1: Attach the right leg (A1) to the seat (B), then insert the Bolt (2) and the nut (3), and

STEP 2: Attach the back 1 (C) to the right legs (A1), then insert the screw (1) and tighten
with allen key (4) as bellow:




TEMPLE(Y
WEBSTER

ASSEMBLY INSTRUCTIONS
HAALMLDTN

Read these instructions and follow steps carefully to ensure you assemble
the product correctly and avoid damages. Check that all parts and
hardware have been provided before assembling the product. Place all
contents on a clean, soft-flat surface to avoid scratching the product.

dv cauTion:

Only tighten bolts to 80% at first. Once all parts have been assembled, fully tighten all
hardware.

To prevent damage to threads, do not use a power tool and do not overtighten bolts.
Use two people to lift and turn the product when assembling.
Do not attempt with only one person and do not roll onto legs.

Keep all hardware and small parts away from children.

&

2 PERSOM RECCMIMENDED

PART LIST X 2

HARDWARE LIST X 2

ITEM | DESCRIPTION QTY || ITEM | DESCRIPTION QTy
A1 |RIGHT LEG 1PC 1 | SCREW M6X60 | mmmm | 4PCS
A2 |LEFTLEG 1PC 2 | BOLTM6X70 [—wmmmmm | 4PCS
B |SEAT 1PC 3 [NUTM6X13 &> 4PCS
C |BACK1 2PCS 4 |ALLENKEY = ) |2Pcs
D |BACK2 1PC
E |SEAT CUSHION 1PC
F |BACKPILLOW 1PC

tighten witn allne key (4) as bellow:

STEP 3: Attach the back 2 (D) to the right leg (A1), attach the left leg (A2) to the seat (B) and
the back 1(C), back 2 (D), then insert the Screw (1), the Bolt (2) and the Nut (3), and

STEP 4: Put the seat cushion (E) and the back pillow on the chair, as bellow:




TEMPLE (Y
WEBSTER

ASSEMBLY INSTRUCTIONS
HAALMLDTN

Read these instructions and follow steps carefully to ensure you assemble

the product correctly and avoid damages. Check that all parts and PA RT L I ST H A R DWA R E L I ST
hardware have been provided before assembling the product. Place all ITEM | DE S C RIPTI 0 N QTY ITEM D ESC RIPTI O N QTY
Xrtecll‘;tz 7(;!(1) :I :clean, soft-flat surface to avoid scratching the product. A1 R | G HT LE G 1 P C 1 S C R EW M 6 X 6 O 4P C S
Only tighten bolts to 80% at first. Once all parts have been assembled, fully tighten all A2 LEFT LEG 1PC 2 BOLT M6X70 T 4PCS
hardware.
To prevent damage to threads, do not use a power tool and do not overtighten bolts. B S EAT 1 PC 3 N UT M6X1 3 @ 4PCS
Use two people to lift and turn the product when assembling. C BACK 1 2PCS 4 ALLEN KEY ﬁ 2PCS
Do not attempt with only one person and do not foll onto legs. D B ACK 2 1P C
Keep all hardware and small parts away from children.

E SEAT CUSHION 2PCS

F BACK PILLOW 2PCS

AN

2 PERSQM RECC-MMENDELD

tighten with allen key (4) as below:

STEP 1: Attach the right leg (A1) to the seat (B), then insert the Bolt (2) and the nut (3), and

STEP 2: Attach the back 1 (C) to the right legs (A1), then insert the screw (1) and tighten
with allen key (4) as bellow:




TEMPLE(Y
WEBSTER

ASSEMBLY INSTRUCTIONS
HAALMLDTN

Read these instructions and follow steps carefully to ensure you assemble
the product correctly and avoid damages. Check that all parts and
hardware have been provided before assembling the product. Place all
contents on a clean, soft-flat surface to avoid scratching the product.

Ak CAUTION:

Only tighten bolts to 80% at first. Once all parts have been assembled, fully tighten all
hardware.

To prevent damage to threads, do not use a power tool and do not overtighten bolts.
Use two people to lift and turn the product when assembling.

Do not attempt with only one person and do not roll onto legs.

Keep all hardware and small parts away from children.

&

2 PERSQM RECCHMMENDEDR

PART LIST HARDWARE LIST
ITEM |DESCRIPTION QTY || ITEM |DESCRIPTION QTY
A1 |RIGHT LEG 1PC 1 SCREW M6X60 [-—mmssenr 4PCS
A2 |LEFTLEG 1PC 2 BOLT M6X70  [—mmwmmmm | 4PCS
B |SEAT 1PC 3 |NUT M6X13 & 4PCS
C |BACK 1 2PCS 4 | ALLEN KEY — | | 2PCS
D |BACK2 1PC
E |SEAT CUSHION 2PCS
F |BACK PILLOW 2PSC

tighten witn allne key (4) as bellow:

STEP 3: Attach the back 2 (D) to the right leg (A1), attach the left leg (A2) to the seat (B) and
the back 1(C), back 2 (D), then insert the Screw (1), the Bolt (2) and the Nut (3), and

STEP 4: Put the seat cushion (E) and the back pillow on the chair, as bellow:




TEMPLE(Y
WEBSTER

ASSEMBLY INSTRUCTIONS
HAALMLDTN

Read these instructions and follow steps carefully to ensure you assemble
the product correctly and avoid damages. Check that all parts and
hardware have been provided before assembling the product. Place all
contents on a clean, soft-flat surface to avoid scratching the product.

Ak CAUTION:

Only tighten bolts to 80% at first. Once all parts have been assembled, fully tighten all
hardware.

To prevent damage to threads, do not use a power tool and do not overtighten bolts.
Use two people to lift and turn the product when assembling.
Do not attempt with only one person and do not roll onto legs.

Keep all hardware and small parts away from children.

2 PEREQM RECOMMENDE

PART LIST HARDWARE LIST
ITEM | DESCRIPTION QTY ITEM | DESCRIPTION QTY
A TABLE TOP 1PC 1 WASHER 0 8PCS
B LEG 4PCS 2 NUT 8PCS
3 WRENCH ——=¢ 1PC

tighten with wrench (3) as below:

STEP 1: Attach the leg (B) to the table top (A), then insert the washer (1), the nut (2) , then

STEP 2: Finished.




TEMPLE(Y
WEBSTER

ASSEMBLY INSTRUCTIONS
HAALMLDTN

Read these instructions and follow steps carefully to ensure you assemble
the product correctly and avoid damages. Check that all parts and
hardware have been provided before assembling the product. Place all
contents on a clean, soft-flat surface to avoid scratching the product.

Ak CAUTION:

Only tighten bolts to 80% at first. Once all parts have been assembled, fully tighten all
hardware.

To prevent damage to threads, do not use a power tool and do not overtighten bolts.
Use two people to lift and turn the product when assembling.
Do not attempt with only one person and do not roll onto legs.

Keep all hardware and small parts away from children.

2 PERSQM RECOMMMENDEDR

PART LIST HARDWARE LIST
ITEM | DESCRIPTION QTY ITEM | DESCRIPTION QTY
A BENCH TOP 1PC 1 WASHER 0 8PCS
B LEG 4PCS 2 NUT 8PCS
3 WRENCH ——=<¢ 1PC

tighten with wrench (3) as below:

STEP 1: Attach the leg (B) to the table top (A), then insert the washer (1), the nut (2) , then

STEP 2: Finished.




